Manuals+ — User Manuals Simplified.

E
—
——

Vol

ROADSAFE RPTRI-03 Recovery Tow Points User Manual

Home » ROADSAFE » ROADSAFE RPTRI-03 Recovery Tow Points User Manual ™=

Contents

1 ROADSAFE RPTRI-03 Recovery Tow Points
2 Product Information

3 Product Usage Instructions

4 FITTING INSTRUCTIONS

5 DURING RECOVERY ALWAYS USE BOTH RECOVERY
POINTS

6 Documents / Resources
6.1 References

RO DSAFE

ROADSAFE RPTRI-03 Recovery Tow Points

eeeeoo


https://manuals.plus/
https://manuals.plus/
https://manuals.plus/category/roadsafe
https://manuals.plus/roadsafe/rptri-03-recovery-tow-points-manual.pdf

Product Information

« Product: Recovery Point
« Product Code: RPTRI-03
« Vehicle Compatibility: Mitsubishi MQ Triton

Product Usage Instructions

Remove both front wheels.

Remove the bash plate.

N o g > 0D~

rail.

Elevate the vehicle and support it on axle stands.

For MQ Triton fitment, it is important to always use both recovery points during recovery.

Before starting the installation, it is recommended to read the fitting instructions in their entirety.

Remove the inner guard rubber skirt lower plastic clips using a flat blade screwdriver.

On the passenger side, remove the power steering/auto trans hose support bracket on the inside of the chassis

8. On the passenger side, remove the earth strap on top of the chassis rail.

9. Tools required: General hand tools.

10. Identify the following parts for installation:

Driver Side

Passenger Side

1 Recovery Bracket

1 Recovery Bracket

1 62mm Saddle Strap

1 75mm High Saddle Strap

1 21mm Thick Steeped spacer

1 21mm Thick Steeped spacer

1 12mm Aluminium Spacer

1 18mm Thick Aluminium Spacer

2 6mm Thick Small Steel

1 6mm Thick Small Steel

1 6mm Thick Slotted Spacer

1 6mm Thick Slotted Spacer

1 Wing Plate Bracket

1 M12 Wired Nut

1 M12 Wired Nut

2M12 x1.25 @60 L

2M12x1.25 @75 L

3M12x1.25 @50 L

2M12x1.25 @50 L

5 M12 Flat Washer 38x13x4

3 M12 Flat Washer 38x13x4

4 M12 Flat Washer 25x13x3.2

4 M12 Flat Washer 25x13x3.2

5 M12 Spring Washer

4 M12 Spring Washer

4 M12 x 1.25 Nut

3 M12 x 1.25 Nut

11. Follow the hardware fitting as shown in Figure 1 for the driver’s side and Figure 2 for the passenger’s side.

12. For driver’s side fitment, slip the required strap around the chassis rail from the inside, making sure to push the

lower radiator hose out of the way.

13. For passenger’s side fitment, slip the required strap around the chassis rail from the inside, making sure to




push the power steering lines out of the way.
14. Slide the wire nut into the appropriate hole (rearward slotted hole in the chassis rail).
15. Place the recovery point in location, using the slot on the recovery point to hold the wire nut in position.

16. Both sides utilize the stepped spacer; this item should be fitted to the inner face of the recovery point.

FITTING INSTRUCTIONS

« VEHICLE: Mitsubishi MQ Triton

« PRODUCT: Recovery Point

« PRODUCT CODE: RPTRI-03

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be
the fitter’s responsibility

DURING RECOVERY ALWAYS USE BOTH RECOVERY POINTS

For ease of fitting we recommend:

Read the fitting instructions in their entirety

Elevate the vehicle and support on axle stands

Remove both front wheels

Remove the inner guard rubber skirt lower plastic clips (flat blade screwdriver)
Remove the bash plate

L A

On the Passenger side remove the power steering
/ Auto trans hose support bracket on the inside of the chassis rail

7. On the Passenger side remove the earth strap on top of the chassis rail

Tools required:

General hand tools

To begin installation, identify the following parts:

DRIVER SIDE/PASSENGER SIDE



Recovery Bracket

Recovery Bracket

62mm Saddle Strap

75mm High Saddle Strap

21mm Thick Steeped spacer

21mm Thick Steeped spacer

12mm Aluminium Spacer

18mm Thick Aluminium Spacer

6mm Thick Small Steel

15mm Thick Tapered Spacer

6mm Thick Slotted Spacer

6mm Thick Small Steel

Wing Plate Bracket

6mm Thick Slotted Spacer

M12 Wired Nut

M12 Wired Nut

M12 x 1.25 @60 L

M12x1.25 @75 L

M12 x 1.25 @50 L

M12 x 1.25 @50 L

M12 Flat Washer 38x13x4

M12 Flat Washer 38x13x4

M12 Flat Washer 25x13x3.2

M12 Flat Washer 25x13x3.2

M12 Spring Washer

M12 Spring Washer

M12 x 1.25 Nut

M12 x 1.25 Nut

For installation:

Different frontal protection devices require different packer combinations — the use of these will to be the fitter’s
discretion. The key considerations are to keep the main recovery bracket as close to the chassis rail as possible

and parallel with the chassis rail.

PRODUCT: Recovery Point
PRODUCT CODE: RPTRI-03

the fitter’s responsibility

DRIVERS SIDE

VEHICLE: Mitsubishi MQ Triton

..h"

®
&

NOTE: Different frontal protection devices require different packer combinations — the use of these will to be




Fit hardware as shown in figure 1.

MIZ % 1,25
tdmm long
M,

12mim Aoy
_Slotted Spacer

\Nut on Wire

PASSENGERS SIDE
Fit hardware as shown in figure 2.

Timm Saddle Shap

| 2 Slotted

Allowy Spﬂcer\\ @

o \
= % M12x1.25
= @ q - 7 50mm Long
1| h12 Sprineg
\Washer

MI2x 125

| Homm Long
MNut an Wirea'

21mm Stepped Spacer

Figure 2

« VEHICLE: Mitsubishi MQ Triton

« PRODUCT: Recovery Point

« PRODUCT CODE: RPTRI-03

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be
the fitter’s responsibility

1. Slip the required strap around the chassis rail from the inside.
« On the driver side the lower radiator hose will need to be pushed out of the way.
« On the passengers the power steering lines will need to be pushed out of the way.

2. Slide wire nut into appropriate hole (rear ward slotted hole in the chassis rail).



3. Place recovery point in location.

« Tip: The slot on the recovery point is to allow the wire nut to be held in position.

« Both sides utilize the stepped spacer; this item is fitted to the inner face of the OE tie down point on the
chassis rail as shown in Figure 3.

« Use the extra washers and spacers provided in addition to what is shown in Figure 1 and 2 to correctly

space the recovery point to suit any additional bracketry on the chassis due to bull bar, nudge bar etc.

Figure 3 - Drivers side

REFIT

N

N OO o AW

. On the Passenger side, re-attach the earth strap on top of the chassis rail.

. On the Passenger side, re-attach the power steering / Auto trans hose support bracket on the inside of the

chassis rail.

. Replace the bash plate.

. Reconnect the inner guard rubber skirt lower plastic clips (flat blade screwdriver).
. Replace both front wheels.

. Lower the vehicle.

. Tighten all wheel nuts on both front wheels to manufactures specification

VEHICLE: Mitsubishi MQ Triton
PRODUCT: Recovery Point
PRODUCT CODE: RPTRI-03

NOTE: Different frontal protection devices require different packer combinations — the use of these will to be
the fitter’s responsibility Driver’s



Driver’s Side - Final Fitment Passenger’s side - Final Fitment

#1-RPTR103-03 H#2- RPTR1OZ- 13 #1-RFTR1OZ- 2 - RFTRTO2- OF H5- RFTR103- 04 4 R PTRIOZ-DS

® ® 8 @

[T o= ==

#7- RPTRICZ-14 #0- RPTRIOS-10 #1:2 RPTRIO3-B
@ IE .I-l
—
@
£ HEIRIOS TEM MO FART RLUMBE R CEZCRIFTION CITY.
1 RPTRIDZ-0Z Wiain Bedy (PFS (Mo Pecksl 2
ey
e I 2 R PITR IG3-13 amm Sletted Hesl Spacer 3
— 2 RPTRIOZ-12 I 2mm Alloy Seacer 1
4 RPTRIDG-07 1 Brmm Alloy Spacer 1 =
5 RPTRIOG-04 18mim Tapered Yedae 1 -@
& RPITR K305 Seppad.blloy Spacar 2 =
7 RFTRIOZ-14 amm Smal Stesl Spacer 2
— a Fe FITR I03-10 Cuziom YWiire Hut Z
.@ I k- R PITR K305 g2mm Offzat Strap 2
P’ 0 R PITR I03-0% FSmm DFfeed Strap 1
1z RFTR K3-B ‘Wiin o Flote Bracket 1

FITMENT IS COMPLETE

« VEHICLE: Mitsubishi MR Triton, QE/QF Pajero Sport

« PRODUCT: Recovery Point

« PRODUCT CODE: RPTRI03

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be
the fitter’s responsibility

DURING RECOVERY ALWAYS USE BOTH RECOVERY POINTS

For ease of fitting we recommend:

1. Read the fitting instructions in their entirety.
2. Elevate the vehicle and support on axle stands.
3. Remove both front wheels.



4. Remove the inner guard rubber skirt lower plastic clips (flat blade screwdriver).
5. Remove the bash plate.
6. On the Passenger side remove the power steering

/ Auto trans hose support bracket on the inside of the chassis rail.

7. On the Passenger side remove the earth strap on top of the chassis rail.

Tools required:
General hand tools

To begin installation, identify the following parts:

DRIVER SIDE/PASSENGER SIDE

Recovery Bracket 1 Recovery Bracket 1
62mm Saddle Strap 1 75mm High Saddle Strap 1
21mm Thick Steeped spacer 1 21mm Thick Steeped spacer 1
12mm Aluminium Spacer 1 18mm Thick Aluminium Spacer 1
6mm Thick Small Steel 3 15mm Thick Tapered Spacer 1
6mm Thick Slotted Spacer 1 6mm Thick Small Steel 2
Wing Plate Bracket 1 6mm Thick Slotted Spacer 1
M12 Wired Nut 1 M12 Wired Nut 1
M12 x 1.25 @60 L 2 M12x1.25 @75 L 2
M12 x 1.25 @50 L 3 M12 x 1.25 @50 L 2
M12 Flat Washer 38x13x4 5 M12 Flat Washer 38x13x4 3
M12 Flat Washer 25x13x3.2 4 M12 Flat Washer 25x13x3.2 4
M12 Spring Washer 5 M12 Spring Washer 4
M12 x 1.25 Nut 4 M12 x 1.25 Nut 3

For installation:

Different frontal protection devices require different packer combinations — the use of these will to be the fitter’s
discretion. The key considerations are to keep the main recovery bracket as close to the chassis rail as possible
and parallel with the chassis rail.



VEHICLE: Mitsubishi MR Triton, QE/QF Pajero Sport
PRODUCT: Recovery Point
PRODUCT CODE: RPTRIO3

NOTE: Different frontal protection devices require different packer combinations — the use of these will to be the
fitter's responsibility

DRIVERS SIDE
Fit hardware as shown in figure 1.

s2mm Saddle Strap

12mm Alloy
Slotted Spacer

M12 Spring
Washer

MIZ2x1.25
50mm Long

Nut on Wire

{12 Glenloc Muts

21mm Stepped Spacer

Figure 1

PASSENGERS SIDE
Fit hardware as shown in figure 2.



AN o | N MI2x1.25

75mm Saddle Strop Y N i | ————__ 50mm Long
\_\ |’;;' \_-r—" 3 _j}_’ /,__/
18mm thick L= 7 g
Alloy spacer : E\ﬂ?)r,\_,; r'r?’ l;:‘!jl Q e WY
. @:j I Re—="T0, '\ M12 Spring ,/'“ ~~_ MI2x1.25
_ - ! ‘ IL_.. =l s Washer I?‘mm Long
Nut on Wire 1 e ] \
______{%\ - | \ ‘fi{ /
e | Y I | /
__h)) B e
\“‘}”’I.' | | ;_--%'IG %) \% \.- MI12x%1.75
f o ) - 30mm Long
Existing M12x 1.75 | o = '
Nut ond washar oAl A Wing Plote
| | x
from bullbar bracket | @,_ et T Bracket | ﬁ]\'ﬁg
|
J 1/
B =
ff """\
Mi2x12s | & { L
Glenloc ngjr_,-— émm Spacer| \15mm Tapered Spacer

Figure 2

« VEHICLE: Mitsubishi MR Triton, QE/QF Pajero Sport

« PRODUCT: Recovery Point

« PRODUCT CODE: RPTRI03

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be

the fitter’s responsibility

1. Slip the required strap around the chassis rail from the inside.
« On the driver side the lower radiator hose will need to be pushed out of the way.
« On the passengers the power steering lines will need to be pushed out of the way.
2. Slide wire nut into appropriate hole (rear ward slotted hole in the chassis rail).
3. Place recovery point in location.
« Tip: The slot on the recovery point is to allow the wire nut to be held in position
« Both sides utilize the stepped spacer; this item is fitted to the inner face of the OE tie down point on the
chassis rail as shown in Figure 3.
« Use the extra washers and spacers provided in addition to what is shown in Figure 1 and 2 to correctly

space the recovery point to suit any additional bracketry on the chassis due to bull bar, nudge bar etc.




REFIT

1. On the Passenger side, re-attach the earth strap on top of the chassis rail.

N

. On the Passenger side, re-attach the power steering / Auto trans hose support bracket on the inside of the
chassis rail.

. Replace the bash plate.

. Reconnect the inner guard rubber skirt lower plastic clips (flat blade screwdriver).

. Replace both front wheels.

. Lower the vehicle.

N oo o AW

. Tighten all wheel nuts on both front wheels to manufactures specification.

Driver’s Side - Final Fitment

Passenger’s side - Final Fitment

« VEHICLE: Mitsubishi MR Triton, QE/QF Pajero Sport

« PRODUCT: Recovery Point

« PRODUCT CODE: RPTRIO3

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be
the fitter’s responsibility

#1- RPTR103-02 HI-RPTRIOZ- 13 H#I-RFTR103-1 2 Ha4- RPTRIOZ- OF #5- RPTR1O3- 0 #4- RPTRIOZ-05
P
@
11 = e
#7-RPTRICG-14 #E- RPTRIO3- 10 #12 RPTRIG3-B

©
g

— #10- RFTRID3-09
(0] |
Fr-EIRI03.00 e PO PART MUMBER OESCRIFTIOM QTY. |
1 EFTRIOZ-03 fain Body (PFS (Mo Pockef] s
T I Ta —m]
il RPITRINE-13 amm Slatied Staal Spacar c !’
3 RFTRID312 I 2rm Alley Soacer 1
4 RETRIOS-L7 | Brnrn Alloy Ssacer | —
bl RPTR OG04 1amim Tapered Wadde 1 @ “
& RPITRICZ-05 Sepred Aley Spacar 2 —
x RPTRIOZ-14 amm Smal shesl Spacer 2
— =1 RPITRCG-10 Cuziam Wira Mut 2
.@ I 9 R PITR K23-08 d2mm Offzed Strap 2
M’ 10 RPITRICG-0% Famm Offzed Strap 1
12 RPTRI03-B Wik o Flate Brocket 1




VEHICLE: Mitsubishi MR Triton with ARB Bullbar

PRODUCT: Recovery Point

PRODUCT CODE: RPTRIO3

NOTE: Different frontal protection devices require different packer combinations — the use of these will to be the
fitter's responsibility

For ease of fitting we recommend:

Read the fitting instructions in their entirety.

Elevate the vehicle and support on axle stands.

Remove both front wheels.

Remove the inner guard rubber skirt lower plastic clips (flat blade screwdriver).

Remove the bash plate.

o 0~ 0 DD~

On the Passenger side remove the power steering
/ Auto trans hose support bracket on the inside of the chassis rail.

7. On the Passenger side remove the earth strap on top of the chassis rail.

Tools required:
General hand tools

To begin installation, identify the following parts:

DRIVER SIDE/PASSENGER SIDE

Recovery Bracket 1 Recovery Bracket 1
62mm Saddle Strap 1 75mm High Saddle Strap 1
21mm Thick Steeped spacer 1 21mm Thick Steeped spacer 1
12mm Aluminium Spacer 1 18mm Thick Aluminium Spacer 1
6mm Thick Small Steel 3 15mm Thick Tapered Spacer 1
6mm Thick Slotted Spacer 1 6mm Thick Small Steel 2
Wing Plate Bracket 1 6mm Thick Slotted Spacer 1
M12 Wired Nut 1 M12 Wired Nut 1
M12 x 1.25 @60 L 2 M12 x1.25 @75 L 2
M12 x 1.25 @50 L 3 M12 x 1.25 @50 L 2
M12 Flat Washer 38x13x4 5 M12 Flat Washer 38x13x4 3
M12 Flat Washer 25x13x3.2 4 M12 Flat Washer 25x13x3.2 4
M12 Spring Washer 5 M12 Spring Washer 4
M12 x 1.25 Nut 4 M12 x 1.25 Nut 3

For installation:
Different frontal protection devices require different packer combinations — the use of these will to be the fitter’s
discretion. The key considerations are to keep the main recovery bracket as close to the chassis rail as



possibleand parallel with the chassis rail.

VEHICLE: Mitsubishi MR Triton with ARB Bullbar
PRODUCT: Recovery Point
« PRODUCT CODE: RPTRIO3

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be

the fitter’s responsibility

DRIVERS SIDE

Fit hardware as shown in figure 1.

12mm Alloy
M12 Spring Slotted Spocer

‘Washer

MI2x%1.25
50mm Lang 4

Nut on Wire

21mm Stepped Spacer

PASSENGERS SIDE

Fit hardware as shown in figure 2.



—___ 50mm Long

75mm Seddle Strop @Bf; I Mazxle
£ ,___.___.—-'_-d -
10\ ] — P 2

18mm thick

= e e T
Alloy spacer ‘ : e W
} M12 Spring /' B e MI2x1.2

‘ S\ Washer ?“mm Long

@gﬂf;{mu i

N =
but on Wire, e ’%;S\)T' . \

Existing M12x 1.75 J‘
MNut and washer /
from bulbar bracket |

Mizx125 |/ ] : '
Glenloc Ndsj’x émm Spacer/ \15mm Tapered Spacer

;f MI12x1.75

“20mm Long

Wing Flate
Bracket |

Figure 2

« VEHICLE: Mitsubishi MR Triton with ARB Bullbar

« PRODUCT: Recovery Point

« PRODUCT CODE: RPTRI03

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be
the fitter’s responsibility

1. Slip the required strap around the chassis rail from the inside.
« On the driver side the lower radiator hose will need to be pushed out of the way.
« On the passengers the power steering lines will need to be pushed out of the way.
2. Slide wire nut into appropriate hole (rear ward slotted hole in the chassis rail).
3. Using a suitable cutting tool, cut a slot in the right-hand side wing support bracket to allow clearance for the
recovery point bracket. See figure 4.

Figure 4 - Drivers side

4. Cut the Left-hand side wing plate mounting bracket off level with the vertical face. Trim the wing panel in line
with the mounting hole. See figure 5.



, Figure 5 - Passenger’s side

- Figure 6
5. Place recovery point in location.

« Tip: The slot on the recovery point is to allow the wire nut to be held in position.
« The right-hand side utilizes the stepped spacer; this item is fitted to the inner face of the OE tie down
point on the chassis rail as shown in Figure 3.

ﬁ\‘{ Figure 3 - Drivers side

o The Left-hand side utilizes the tapered spacer on the outside of the factory tow point.

» Use the extra washers and spacers provided in addition to what is shown in Figure 1 and 2 to correctly
space the recovery point to suit any additional bracketry on the chassis due to bull bar, nudge bar etc.
6. Fit the Wing panel bracket supplied in the kit and mark the nut location on the wing panel. Drill the wing panel
to suit an M8 bolt. Reuse the ARB bolt to fasten the wing panel to the new bracket. See figure 6.

« VEHICLE: Mitsubishi MR Triton with ARB Bullbar

« PRODUCT: Recovery Point

« PRODUCT CODE: RPTRI03

« NOTE: Different frontal protection devices require different packer combinations — the use of these will to be
the fitter’s responsibility

REFIT

1. On the Passenger side, re-attach the earth strap on top of the chassis rail.

2. On the Passenger side, re-attach the power steering / Auto trans hose support bracket on the inside of the
chassis rail.

3. Replace the bash plate.

4. Reconnect the inner guard rubber skirt lower plastic clips (flat blade screwdriver).



5. Replace both front wheels.
6. Lower the vehicle..

7. Tighten all wheel nuts on both front wheels to manufactures specification.

Driver's Side - Final Fitment

Passenger’s side - Final Fitment

VEHICLE: Mitsubishi MR Triton with ARB Bullbar
PRODUCT: Recovery Point
PRODUCT CODE: RPTRI03

NOTE: Different frontal protection devices require different packer combinations — the use of these will to be

the fitter’s responsibility

#1-RFTR103-03 HI-RPTRIOZ- 13 #3- RFTR103-1 2 H4- RPTRIOZ- OF 44 RPTR1O3- 0 #4- R PTRIGS-05
=
@
#RPTRI OG- 4 #E- RPTRIOZ- 10 #12 RPTRIO2-B

®
TE

— #10- RFTRICG-09
(0] |
PRIk 309 ITE MO PART MUMBER COESCRIFTIOH QTY. |
1 RETRIOG-(S Wain Body (FrS (Mo Pockef H
P Th —=f
I @ RPITRICG-13 amm Slatied Steal Spacar g !’
] RPTRIOZ1Z 1 2rm Alley Seacer 1
4 RPTRIGZ-0 | Brnm Alloy Soazer | —
a RPTRIDG-04 15mm Tapered Wadge 1 o "
& RPITRICZ-05 Sepped Aoy Spacer 2 N
x RFTRIOZ-14 amm Smal Stesl Jpacer 2
— =} RPITRIKG-10 Cuziam Wire Mut 2
.@ I ? Rt PITR I23-08 d2mm Offsed Shop 2
— 10 RPITRIC3-09 Jamm Ofeed Strap 1
12 RPTRIO3-B Wik o Plate Brocket 1

A division of Specialist Wholesalers Pty. Ltd.

ABN 64 163 280 279
roadsafe.com.au

VIC PH: 03 8687 1700
QLD PH: 07 37377420


http://roadsafe.com.au

« Email: sales@roadsafe.com.au.

Documents / Resources

ROADSAFE RPTRI-03 Recovery Tow Points [pdf] User Manual
RPTRI-03 Recovery Tow Points, RPTRI-03, Recovery Tow Points, Tow Points

References

« Il roadsafe.com.au

Manuals+,


mailto:sales@roadsafe.com.au
https://manuals.plus/m/1bc9fe884a1a26e54c57e4e8b8a6046cb7b4e98302099f557808bddd677aef23
https://manuals.plus/m/1bc9fe884a1a26e54c57e4e8b8a6046cb7b4e98302099f557808bddd677aef23_optim.pdf
http://roadsafe.com.au
https://manuals.plus/

	ROADSAFE RPTRI-03 Recovery Tow Points User Manual
	ROADSAFE RPTRI-03 Recovery Tow Points
	Product Information
	Product Usage Instructions
	FITTING INSTRUCTIONS
	DURING RECOVERY ALWAYS USE BOTH RECOVERY POINTS
	Documents / Resources
	References



